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Table 1. Test results  of visors using nanoindentation method
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Table 2. Results of thermogravimetric analysis obtained for Lexan sight glass fragment samples
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Table 3. Summary of SEM images for samples that have absorbed doses of 0, 1, 10, 100 kGy of beta and 
gamma radiation
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Fig. 4. FTIR spectra for samples that absorbed doses of 0, 1, 10, and 100 kGy of 


